Model VR-16

5/8" ROTARY HAMMER

@ HITACHI

AT
S500- ) 55 Dee—

1-89

owe

©
x
>



@HITACHI 5/8” ROTARY HAMMER

Model

VR-16

ITEM PART NO. SUPPLY ITEM PART NO. SUPPLY
NO. NO. USED DESCRIPTION Q1Y NO. NO. USED DESCRIPTION QTy
1 981140 1 Housing Assembly {includes Item 2,3) 51 980893 1 Washer (D)
2 963183 2 Hex. Socket Head Screw M4x8 52 980929 1 Oil Seal
3 980928 2 Brush Holder tiil 4/84 53 980894 1 Cylinder Cap
3B 990721 2 Brush Holder since 5/84 54 980895 1 0O-Ring (C)
4 9809192 1 Gear Cover 55 980896 1 Seal Packing (B}
5 9809202 1 Crank Case 56 980937 1 Spring
6 9809212 1 Cylinder Case 58 9809362 1 Slide Grip
7 980864 2 Hexagon Tapping Screw D5x40 59 971769 1 Front Cap
8 980865 1 Washer (A 61 958705 3 Tapping Screw D4x25
9 946362 1 Bearing Lock 62 949423 3 Washer M4 10
10 626VVM 1 Ball Bearing 626VVMC2ERPS2S 63 960266 1 Cord Clip
11 873085 1 O-Ring (P-14) 64 954004 2 Tapping Screw D4x 16
12 971736 1 Washer (B) 65 949423 2 Washer M4 10
13 6000VV 1 Ball Bearing 6000VVCMPS2S 66 937807 2 Tapping Screw D5x25
14 980866 1 Washer (C) 67 949424 2 Washer M5 10
15 931701 1 Bearing Lock 68 949243 2 Machine Screw D5x25 10
16 980867 1 Needle Bearing 69 949454 2 Spring Washer M5 10
17 980868 1 Crank Shaft 70 949431 2 Bolt Washer M5 10
18 940220 1 Woodruff Key n 992253 4 Hexagon Socket Head Bolt M5 25 (old 949662)
19 930869 1 First Gear 72 980951 4 Hexagon Socket Head Bolt M5x 50 {old 949897)
20 980870 1 Distance Collar 75 999084 2 Carbon Brush 2
21 620200 1 Bail Bearing 6202DDUCMPS2S 76 937847 2 Brush Cap
22 980871 1 Bearing Cover 77 971816 1 Handie Packing
23 949217 2 Machine Screw M4x12 10 78 980300 1 Plate
24 949453 2 Spring Washer M4 10 79 980901 1 Side Handle
25 980872 1 Nut (A) 80 980902 1 Side Handle Holder
26 980873 1 Washer 81 980903 1 Square Bolt M8
27 626VVM 1 Ball Bearing 626VVMC2ERPS2S 82 980904 1 Band
28 980874 1 Third Pinion 83 980905 1 Rod Holder
29 880875 2 Clutch Plate 84 980906 1 Stopper Rod
30 980876 2 Slip Plate 85 971787 1 Dust Cup
31 980877 1 Belleville Spring 86 957561 1 HITACHI Label
32 980878 1 Second Gear 87 949510 2 Rivet D2.5x4.8 10
33 800100 1 Ball Bearing 6001DDUCMPS2S 88 980908C 1 Stator (includes ftem 103)
34 980948 1 O-Ring 89 980910C 1 Armature
35 980880 1 Oil Cap 90 5002492 1 Cord
36 980881 1 Connecting Rod Assembly (includes Item 37) 91 953327 1 Cord Armor
37 873422 1 Needie Bearing HK0709 92 9584002 1 Double Pole Switch (Pitlar Type} w / o lock
38 980882 1 Piston 95 971776 1 Internal Wire
39 980883 1 Piston Pin 99 980912 1 Switch Rubber Cover
40 980884 2 O-Ring (A) 100 980913 1 Handle
41 980885 1 Cylinder 10t 980914 1 Handle Cover
42 980886 1 Third Gear 103 930630 2 Brush Terminal
43 980887 1 Striker 104 - 1 Name Plate
44 980888 1 Second Hammer 105 980930 1 Urethane Ring
45 872645 1 O-Ring (1P-9) 106 980931 1 Fan Guide
46 9809422 1 Retainer Sleeve 108 980947 1 Piastic Tool Case
47 980890 2 0-Ring (D} 110 959151 4 Steel Balt D7.14 10
48 959150 6 Ball D6.35 {old 939272) 10 114 9809342 1 Caution Plate
49 980891 1 Pipe 115 9809382 1 Retainer Sleeve
50 6906BB 1 Ball Bearing 6906 123 980939 1 Side Handle Assembly {includes item 79-83}




